. Replacement Parts List

IGen5000DFc

iGen5000DFc

\WESTINGHOUSE OUTDOOR POVVER EQUIPMENT
777 Manor Park Drive, Columbus, OH 43228 | WestinghousePortablePower.com 123788 Revo110/28
If you have questions or need assistance, please call customer service at 855-944-3571. iGen5000DFc Revo2




iGen5000DFc
Exploded View A
Generator

TTFT

1198 5119

5



iGen5000DFc
Parts List A (Generator)

No. Description Part Num. No. Description Part Num.

1 ENGINE KIT ASSEMBLY 100240034 36 |BOLT M6X20 91397
2 INVERTER KIT ASSEMBLY 100100021 37 |HANDLE PANEL PLUG 500068
3 LEFT PANEL KIT ASSEMBLY 100150006 38 |PLUG 503025
4 LEFT FRAME KIT ASSEMBLY 100280054 39 |FUELSLOT 503029
5 BRACKET KIT ASSEMBLY 100380020 40 |TOP COVER 503038-221
6 ISOLATION PAD 503004 41 |SCREW M6X16 92078
7 PANEL REAR COVER KIT ASSEMBLY 100140007 42 |FUEL CAP 503028
8 PANEL KIT ASSEMBLY 100110042 43 |FUEL TANK FILTER 518801
9 BASEBOARD KIT ASSEMBLY 100200022 44 |FUEL NOZZLE 503782
10 | RIGHT FRAME KIT ASSEMBLY 100280044 45 |FIXED WRENCH 99585
11 |OBSERVATION COVER 503022-221 46 | SCREWDRIVER 99506
12 |WHEEL KIT ASSEMBLY 100160004 47 |SPARK PLUG SLEEVE 99020
13 |MUFFLER PANEL KIT ASSEMBLY 100030002 48 [FUNNEL 500942
14 |BATTERY CABLE 503165 49 |NUT M6 90010
15 |BATTERY TIE 599606 50 |CHARGER 511043
16 |BRACKET KIT ASSEMBLY 100380003 51 |REMOTE KEY 9054
17 |BRACKET KIT ASSEMBLY 100380005 52 |NUT M8 90044
18 | GASOLINE SENSOR ASSEMBLY 100530002 53 |BOLT M8X35 91348
19 | GAS STRUCTURE 100290003 54 |BOLT M6X12 91325
20 |DEPUTY WIRING HARNESS 503805 55 |BRACKET 503017
21 |PRESSURE REDUCING VALVE KIT ASSEMBLY 100010009 56 |FUELLINE 95788
22 |BOLT M8X20 91345 57 |FUEL LINE 95789
23 |LOCK CLIP M6 500060 58 |FUEL LINE 95771
24 | SCREW M6X20 92097 59 |CLIP 503044
25 |BRACKET 503001 60 |FUEL SWITCH 503062
26 |BRACKET 503002 61 |FUEL LINE CLAMP 94402
27 |BRACKET 503003 62 |FILTER 516401
28 |ISOLATION PAD 503026 63 |GAS CONTROL LINE 503677
29 |BOLT M6X30 91334 64 |CABLE TRAY 500242
30 |FUEL TANKASSEMBLY 503775 65 |FUEL SWITCH HOLDER 500011
31 |FUEL TANK ISOLATION PAD 500008 66 |SCREW ST4.2X13 92014
32 |BREATHER HOSE 95921 67 |WIRE SLEEVE 505027
33 |FUEL LINE CLAMP 503034 68 |ROCKER SWITCH 9222
34 |FUEL LINE CLAMP 94403 69 |31ATHERMAL PROTECTOR 9227-31
35 |FUEL TANK GASKET 96801 70 |WATERPROOF CAP 6404




iGen5000DFc
Parts List A (Generator)

No. Description Part Num. No. Description Part Num.

71 |PUSH BUTTON SWITCH 9223 99 |LIMIT BLOCK 503053
72 |ECO SWITCH 9224 100 |BASE OIL COVER 503052
73 | WATERPROOF CAP 9079 101 |DC VOLTAGE REGULATOR 503048
74 | START INDICATOR 9225 102 | HANDLE DECORATIVE BOARD 503036-052
75 |CHARGING SOCKET 9226 103 |AXLE 503023
76 |30ATHERMAL PROTECTOR 9227-30 104 |WHEEL 503031
77 |20ATHERMAL PROTECTOR 9227-20 105 | WHEEL COVER 503032
78 |IGNITER 9228 106 | STEEL WASHER 94022
79 |USB 9229 107 | WHEEL AXLE CLIP 500321
80 |VOLTAGE RESET SWITCH 9230 108 | PULL ROD SEAT 503033
81 |CONTROL MODULE 503790 109 |PULL ROD 503035
82 |LED 9231 110 |BOLT M6X35 91335
83 |PARALLEL SOCKET 9232 111 |BATTERY 511089
84 |L5-20R RECEPTACLE 6032 112 |FUEL LINE CLAMP 94411
85 |DUST COVER 9194 113 |NUT M6 90016
86 |GROUNDING BOLT 9132 114 |BOLT M4*12 92328
87 |TT-30R RECEPTACIE 6015 115 |LIFTER 503006
88 |DUST COVER 6849 116 | BRACKET 503008
89 |CO WARNING LIGHT 9322 117 |HANDLE 503009
90 |CO WARNING LIGHT 9326 118 |BRACKET 503042
91 |DEPUTY WIRING HARNESS 503808 119 |BOLT M6X20 91330
92 |SCREW & FLAT WASHER M5X12 91825 120 |LIFTER 503007
93 |KNOB 503123 121 |BRACKET 503011
94 | SCREW M4X16 92032 122 |CO FLAMEOUT ACTUATOR 599071
95 |FLAT WASHER 94325 123 |CO MODULE KIT ASSEMBLY 100450001
96 |KNOB PLUG 503310 124 |CO MODULE BRACKET 503807
97 |PLUG 503136 125 |CO MODULE 599070
98 |SQUARE NUT 90027




iGen5000DFc
Exploded View B
Engine




iGen5000DFc
Parts List B (Engine)

No. Description Part Num.
1 BOLT M6X12 91325

2 CYLINDER HEAD KIT ASSEMBLY 50020108
3 CYLINDER HEAD GASKET 96058

4 CRANKCASE KIT ASSEMBLY 50120079
5 CRANKSHAFT ASSEMBLY 240364

6 CYLINDER HEAD COVER 241115

7 CRANKCASE COVER KIT ASSEMBLY 50200031
8 CRANKCASE COVER 240116

9 RECOIL STARTER KIT ASSEMBLY 50090091
10 |IMPELLER KIT ASSEMBLY 50170014
11 | WIND-LEAD-COVER KIT ASSEMBLY 50130026
12 |UPPER WIND DEFLECTOR KIT ASSEMBLY 50620004
13 |BOLT M6*28 91333

14 | TEMPERATURE SENSOR 335803
15 |MUFFLER 243782
16 |EXHAUST MUFFLER KIT ASSEMBLY 50240039
17 | SHIELD 240511
18 | BRACKET KIT ASSEMBLY 50630008
19 |AIRFILTER KIT ASSEMBLY 50030078
20 |CARBURETOR KIT ASSEMBLY 50040154
21 | RESONANT CAVITY KIT ASSEMBLY 50630009
22 |SPARK PLUG 97109

23 |CARBURETOR CONNECTION BLOCK 332301
24 | STARTER MOTOR KIT ASSEMBLY 50260021
25 |EXHAUST GASKET 96055

26 |CARBURETOR GASKET 96051

27 |BOLT M6X16 91329

28 |POLYURETHANE SCREEN 339915
29 |CYLINDER HEAD INTERNAL COVER 241116
30 |BOLT M5*10 91426

31 |CYLINDER HEAD COVER GASKET 96200

32 |CRANKCASE 330202
33 |BEARING 93010

34 |CRANKCASE OIL SEAL 93507

No. Description Part Num.
35 |OIL DRAIN BOLT WASHER 94035
36 |OIL DRAIN SOLENOID 91831
37 |OIL DRAIN BOLT 91816
38 |[OIL SENSOR 245113
39 |[BOLT M8*12 91342
40 |OIL DRAIN BOLT WASHER 94007
41 |CAMSHAFT ASSEMBLY 332003
42 [VALVE LIFTER 246103
43 |PUSH ROD 241901
44 | DIPSTICK ASSEMBLY 245601-276
45 | BOLT M8X30 91347
46 | CRANKCASE GASKET 96041
47 | CRANKCASE LOCATING PIN 240904
48 | STARTER PULLEY COMPRESSION BOLT 91864
49 |STARTER PULLEY 334501
50 |NUT M14 90003
51 |IMPELLER 334601
52 |ROTOR 500191
53 |BOLT M6X60 91400
54 | STATOR 503410
55 |FUEL LINE CLAMP 94407
56 | TRIGGER 339902
57 |WIND-LEAD-COVER 330503
58 |UPPER WIND DEFLECTOR 330502
59 | CRIMPING BLOCK 249914
60 |IGNITION COIL 339909
61 |BOLT M8*1*25 91419
62 |NUT M6 90016
63 |SPARKARRESTER 6790
64 | FLAT WASHER 94216
65 |SPRING WASHER 94206
66 |NUT M8 90011
67 |BOLT M6X20 91330
68 |MUFFLER COVER 500057




iGen5000DFc
Parts List B (Engine)

No. Description Part Num.
69 |EXHAUST PIPE 95602
70 |BRACKET 249917
71 |AIRFILTER 5691
72 |CONNECTING PIPE 95918
73 | STEEL WASHER 94226
74 [SCREW M4X20 92219
75 |PLUG 249919
76 | WATERPROOF COVER 249934
77 |STEPPER MOTOR BRACKET 249925
78 |CROSS SCREW STUD M4X25 92055
79 |STEPPER MOTOR 249949
80 |STEPPER MOTOR 249950

No. Description Part Num.
81 |CROSS SCREW STUD M4X6 92240

82 |CENTRIFUGAL FAN COVER 334302
83 |FOAM FILTER 5697

84 | CENTRIFUGAL FAN HOUSING KIT ASSEMBLY 50630007
85 |CENTRIFUGAL FAN HOUSING 244306
86 |CENTRIFUGAL FAN PLUG 244304
87 |BOLT M8*20 91345

88 |IMPELLER 244606
89 |LOW PRESSURE HOSE 517906
90 |LOW PRESSURE HOSE HOOP 599302
91 |HIGH-VOLTAGE PACKAGE MOUNTING BRACKET 339903
92 |BOLT M6X30 91334




